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e%FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG370621-01C

Conducted Band Edge

FR1 n66 / 5MHz / DFT-S OFDM / PI/2 BPSK
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e%FCC RADIO TEST REPORT Report No. : FG370621-01C

SPORTON LAB.

FR1 n66 / 5MHz / DFT-S OFDM / QPSK
Highest Band Edge / 1IRBmax

Lowest Band Edge / 1RBO
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n66 / 5MHz / DFT-S OFDM / 16QAM
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n66 / 5MHz / DFT-S OFDM / 64QAM

Highest Band Edge / 1IRBmax

Lowest Band Edge / 1RBO
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SPORTON LAB.

FR1 n66 / 5MHz / DFT-S OFDM / 256QAM
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n66 / 5MHz / CP OFDM / QPSK / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n66 / 10MHz / DFT-s-OFDM / P1/2 BPSK
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n66 / 10MHz / DFT-s-OFDM / 16QAM
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30 : _ 30 dBr
LT T R TR

“ N e ISR \ \ R "
| 40 g8 e — i
0 60 B

1.7 GHz 3003 pts 2.0 MHz/ 17264z || [ 177 GHa 3003 pis 2.0 Wbia] 796

1.700 GHz

1.709 GHz

1.000 MHz

2 Result Summa;

10:46:12 AM  10/23/2023

10:48:21 AM  10/23/2023

170897 GHz -30.07 dBm -17.07dB 1770 GH 1.780 GH 100.000 kH 177121 GHz 2.85 dBm -27.15d8

1709 Gz 1710 Ghe 100,000 kiz 1.70998 GHz -32.49 dBm 119.49 dB 1780t i 100000 ki 178004 GHz .33.39 dBm 353048
1.710GHz 1.720 Ghz 100,000 kiz 1.71816 GHz 319 d6m 26018 1.781 GHz 1.750 Gz 1.000 MHz 1.78120 GHz -30.29 dBm 172948
ey B 5 00D [

FR1 n66 / 10MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2,60 48

Mode Sweep saL RefLevel 30,00 dim  OMset 2,80 dB Mode Sweep saL
Count 100/100 Count 100/100
T — | F
Limit Check Phss 00;
Line _SPURJOUS_LINE_ABS o2 Phes LINE_A85_od2
20
10 10 dBm
o - - | R SRS AP TSIISN.N ISP YOV SO SPNY
7 \ f |
| \ \
r‘ i |
| |
I 1
f i b T
| | ! |
30 o ]| [F30 dor 4
el 1 A .
” \ [remasarm,,
[ . — ] \ R
|40 B =T —
0 60 B
1.7 GHz 3003 ps 2.0 MHz/ 172G || [ 177 GHa FeTTS T T

1.700 GHz

1.709 GHz

1.000 MHz

2 Result Summa;

10:46:33 AM  10/23/2023

10:47:54 AN 10/23/2023

1.70879 GHz -30.12 dBm -17.12 d& 1770 GHz 1.780 GHz 100.000 kHz 1.77437 GHz 2.15 dBm -21.85 dB

1.709 GHz 1710 GHz 100,000 kfz 1.71000 GHz -33.06 dBm -20.06 dB 1.780 GHz 1.781 GHz 100.000 kHz 1.78001 GHz -39.26 dBm -26.26 dB

1.710GHz 1.720 GHz 100,000 khHz 1.71567 GHz 2.24dBm -21.76 dB 1781 GHx 1790 Gz 1,000 MHz 1.78103 GHz 3258 dBm 19558 dB
ey & Readly jinaasaniif oo

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT Report No. : FG370621-01C

FR1 n66 / 10MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2,60 dB Mode Sweep saL RefLevel 3000 dBm  Offset 2,80 dB Made Sweep seL

Count 100/100 Count 100/100
Limit Chec¥ PRss SPURIOUS _UINE: ABS_00;
Line _SPURJOUS. 2 P HOUS_LINE_ABS_0g2
0 0
10 10 dBm
o T T T AT L T e e e e
.‘ |y w
" I 1 I I
SPURIOUS LINE ABS 002 | | ! |
20 dBm- - - + | 10 di
| L)) |
30 y { £30 dBim T 5
. ! Nl |
-0 pppm———— e Y
I e ! \ T S
£ 60 dBr
1.7GHz ) ) 3003 pts. 2.0 MHaz/ 1.72GHz || (757 GHz 8 3003 pts 2.0 Wb/ - 179 GHa

2 Result Summa;

1.700 GHz 1709 GHz 1.000 MHz 1.70896 GHz -35.63 dBm -22.63 dB 1770 GHz 1.780 GHz 100.000 kHz 1.776 74 GHz 0.23 dBm -29.77 dB
1709 GHz 1710GHz 100,000 kiz 1.71000 GHz -35.48 dBm -22.48 dB 1.780 GHz 1781 GHz 100.000 kHz 1.78002 GHz -45.88 dBm 3288 dB
1.710 Gl 1.720 Ghz 100,000 kiz 1.71614 64 0.10.d6m -24.00 8 1781 GHz 1.750 Gz 1.000 MHz 1.78102 GHz -37.40 dBm -24.40 dB

sy DR 502 fety N

10:47:02 AM  10/23/2023 10:47:31 AM  10/23/2023

FR1 n66 / 10MHz / CP OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge

Ref Level 30.00dBm  Offset 2.80 d8 Mode Sweep SGL RefLevel 30.00d8m Offset 250 dB Maode Sweep S6L
Count 100/100 Count 100/100
Ty | FE T TS
Limit Cheel PRSS SPURIOUS UINE- ABS_002 55
20 20
10 10 dBm
, U T _ ogim B USSR ASPRPRN |

|
} T B T
/ e |
30 = |30 dBrr T y B
R | o
) N p—— A e .
- bl N e e
-0 60 dBrm-
1.7GHe ) ) 3003 pts. 0 MHz/ 172GHz || [7.77 GHz 3 3003 pts .0 MHz/ 3 1.75 GHz

2 Result Summay

2 Result Summa;

1.700 GHe 1.709 GHz 1.000 MHz 1.708 85 GHz -29.47 dBm -16.47 dB 1.770 GH: 1.780 GH: 100.000 kH; 1.77700 GHz 1.23 dBm -28.77 dB

1.709 GHz 1.710GHz 100,000 kttz 170899 GHz -32.10 dBm -19.10d8 1780Ghr 1781 Ghlr 100,000 kit 1.78000 GHz -32.77 dBm 19.77dB

1.710 GH: 1.720 GHz 100,000 khHz 171771 GHz 1.37 dBm -28.63dB 1781 o 1750 GHe 1,000 Mis 1.78102 GHz 3011 dBm 171148
pesry pesty S Lk

10:45:31 AM 10/23/2023 10:48:53 AM 10/23/2023

TEL : 886-3-327-3456 Page Number 1 A5-23 of 34
FAX . 886-3-328-4978



seamancas. FCC RADIO TEST REPORT Report No. : FG370621-01C

FR1 n66 / 15MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2,60 48 Mode Sweep saL RefLevel 3000 dBm  Offset 2,80 dB Made Sweep 6L
Count 100/100 Count 100/100

puious Emisns

Limit Chesi PpSS SPURIOUS,_LINE: ABS_0D:

Line _SPUROUS_UINE G PRSS Line _SPUR{OUS_LINE_ABS_0q2
20 0
10 10 dBm
a e e oo, e oA e e

10

SPURIOUS_LINE_ABS 002 I‘ |

20 dBm- - - 1 " 20 .
\ i {

30 f * 30 dBr

1

&0 60 dBr

1.7 GHz - - 3003 pts. 2.5 MHz/ 1.725GHz || (1785 G B 3003 pis 2.5 MH/ B 1.78 GHz

2 Result Summa;

1.700 GHz 1709 GHz 1.000 MHz 1.70898 GHz -32.11 dBm -19.11 dB 1.765 GHz 1.780 GHz 100.000 kHz 1.77791 GHz 2.69 dBm -21.31d8
1.709 Gz 1710GHz 150,000 kitz 1.71000 GHz -32.62 dBm -19.62 dB 1780 GHe 1781 GHe 150,000 kffz 178099 GHz -37.58 dBm 2458 dB

1710 Gl 1.725 Ghz 100000 kiz 171429 GHz 251 dBm -27.49 dB 1781 ot 7m0 o 1 000 Mis 1.78103 GHz 130557 dBm 75748
neody N R Ready JRaaannnn] o

11:03:46 AM  10/23/2023 11:12:38 AN 10/23/2023

FR1 n66 / 15MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.60 4B Mode Sweep saL Ref Level 30,00 dBm OMset 2,80 dB Mode Sweep

o
Count 100/100 Count 100/100
:
Limit Chec¥ PRSS 00,
0
10 10 dBm
, SRR SRR U AUV W N SO RSN PV SR A

i - e . I
e | \ -J“‘H«-_.Mwﬁ
/ s e gt

60 60 dBr

1.7 GHz - - 3003 pts. 2.5 MHz/ 1.725GHz || (1785 G B 3003 pis 2.5 MH/ B 1.78 GHz

2 Result Summa;

1709 GHa 1.000 MHz 1.70900 GHz 1.765 GHz 1.780 GHz 100.000 kHz 1.77040 GHz 2.57 dBm -27.43 dB
1.709GHz 1.710GHz 150,000 kftz 171000 GHz 1.780 GHz 1.781 GHz 150,000 kHz 1.78009 GHz -35.70 dBm -22.70dB
1.710 GHz 1.725 GHz 100.000 kHz 1.72230 GHz 1781 GHz 1.790 GHz 1.000 MHz 1.78112 GHz 28.78 dBm 15.78 dB
Ready rnnnnnnil S e
11:08:03 AM  10/23/2023 11:12:11 AM  10/23/2023

TEL : 886-3-327-3456 Page Number 1 A5-24 of 34
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n66 / 15MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.60 0B Mode Sweep saL

Count 100/100

RefLevel 3000 dBm  Offset 2,80 dB

Made Sweep

purious Emissions

s6L

Count 100/100

1.700 GHz 1.709 GHz 1.000 MHz 1.7 -30.84 dBm
1.709 GHz 1.710 GHz 150,000 kHz 1.70999 GHz 33.75 dBm
1710 GHz 1725 GHz 100,000 kHz 1.72312 GHz 1.21 dBm

11:08:26 AM  10/23/2023

Limit Chec¥ PASS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_LINE_ABS_062 Phss HOUS_LINE_ABS_0g2
0 0
10 10 dBm
o 7 = = e T L T | e U S
7 f
|
|
10 | 1 -
SPURIOUS_LINE_ABS_002 J
20 dBm bo T
| 1 | |
0 ) ! 150 g L
- 1
p— o i 00 e S
£ 60 dBiny
1.7 GHz 3003 pts 2.5 Miz/ 1.725Ghz || [ 1765 6Ha 003 pis 25 Wbia]

1.79 GHz

2 Result Summa;

11:10:31 AN 10/23/2023

1.765 GHz 1.780 GHz 100.000 kHz 1.77052 GHz 1.36 dBm -28.64 dB

1.780 GHz 1.781 GHz 150,000 kHz 1.78001 GHz -37.52 dBm -24.52 dB

1.781 GHz 1.790 GHz 1.000 MHz 1.78100 GHz -30.50 dBm -17.60
Readdy T =

FR1 n66 / 15MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.60 4B Mode Sweep

RefLevel 30.00dBm  Offset 2,80 dB

1.700 GHx 1.709 GHz 1.000 MHz 1.70900 GHz -32.23 dBm -19.23 dB
1.709 GHz 1710 GHz 150,000 kHz 1.71000 GHz -34.50 dBm -21.50 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.72255 GHz 0.84 dBm -29.16 dB

11:08:46 AM  10/23/2023

saL Mode Sweep saL
Count 100/100 Count 100/100
:
Limit Chee¥ PSS ABS,_0D
Line _SPURJOUS_LINE_ABS o2 Phss e “SPURJOUS_LINE_ABS_0d2
20 0
10 10 dBm
] T e e v L A o s s v
f \ |
!
| J
| "
B t
| | ‘
- {30 dBor Y
\ , r—-.._..—«.w
= o]
£ 60 dBr
1.7 GHz 3003 pts 2.5 Miz/ 1.725Ghz || [ 1765 6Ha 003 pis PR TR

2 Result Summa;

11:10:10 AM  10/23/2023

1.765 GHz 1.780 GHz 100.000 kHz 1.76664 GHz 0.65 dBm -29.35 dB

1.780 GHz 1.781 GHz 150,000 kHz 1.78012 GHz -39.67 dBm -26.67 dB

1.781 GHz 1.790 GHz 1.000 MHz 1.78118 GHz -32.77 dBm -19.77 dB
Readly jinaasaniif L5 it

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n66 / 15MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2,60 48

Mode Sweep

1.700 GHz

saL RefLevel 30.00dBm  Offset 28048 Mode Sween seL
Count 100/100 Count 100/100
Limit Chec¥ PASS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_LINE_ABS_062 PR HOUS_LINE_ABS_0g2
0 0
10 10 dBm
o p— Y R vevrwgs Py ST
| | |
10 i 9 L
SPURIOUS_LINE_ABS 002 |
-20 B 0 db
! ) |
30 - {30 dBr T
! \ I Y
T | hann
- IR R it
—— ) ] R S
£ 60 dBr
1.7 GHz 3003 pts 2.5 Miz/ 1.725Ghz || [ 1765 6Ha 003 pis PR TR

2 Result Summa;

1708 GHz 1.000 MHz 1.706 88 GHz -36.51 dBm -23.51 dB 1.765 GHz 1.780 GHz 100.000 kHz 1.76687 GHz 0.92 dBm -30.92 dB
17008 1725 G 100000 ks Rt 5 o o e 170GH 1781 GHe 150000 ko 178080 GHe Bndm Bna
Reacy T Redty e
11:09:17 AN 10/23/2023 11:08:45 AM  10/23/2023
FR1 n66 / 15MHz / CP OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge
cview = | Spaci [ | . B
Ref Level 30.00 dBm  Offset 2.80 d8 Mode Sweep SGL Ref Level 30.00dBm  Offset 2,80 dB Maode Sweep S6L
Count 100/100 Count 100100

1 Spurious Emissio

Limit Cheek SPURIOUS UNE: ABS_002 55
Line _SPURIOUS_LINE_ABS 062 P SPURJOUS_LINE_ABS_od2 ohs:
20 20
10 10 dBm
o . ——— R L e e e e P Y < W TS I POy T VP e Y W
I} 1 [ "
| |
mii I
|‘ U208 !
| RN
o f 1 /20 aben ht
s e il T —
&0 60 dB
1.70H: 3003 pts 3 M/ 1.725 GHz || [1.765 GHz 3003 pts .5 MHz/ 1.78 GHz
2 Result Summa

11:05:56 AM  10/23/2023

1.700 GHe 1.708 GHz 1.000 MHz 1.70894 GHz -29.90 dBm -16.90 dB
1.709 GHz 1710 GHe 150.000 kHz 1.70999 GHz -32.74 dBm -19.74 dB
1.710 GHz 1.725 GHz 100.000 kHz 1.724 33 GHz 0.17 dBm -29.83 dB

2 Result Summa;

1.765 Ghz 1.780 Ghz 100.000 kiz 1.768 73 GHz -0.27 dbm -30.27 dB

1.780 GHz 1781 GHe 150,000 kitz 1.78000 GHz -33.37 dBm -2037 dB

1781 Ghz 1.790 Gz 1.000 MHz 1.78109 GHz 2972 dBm -16.72 B
Ready rnnnnnnil &

11:11:24 AM 10/23/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LA

FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n66 / 20MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2,60 48

Mode Sweep saL RefLevel 30.00dBm  Offset 28048 Mode Sweep seL
Count 100/100 Count 100/100
Limit Chec¥ PRsS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS. phss HOUS_LINE_ABS_0g2
0 0
10 10 dBm
o = a. R T S T
I | ! 1
10 / | 9
SPURIOUS_LINE_ABS 002 |
20 dBm ! 1 % B
| 30 A | 50 dim T T
g L v—————— ﬁ_‘ 1 f ‘ S
A 1 e,
40 B
& 60 dBr
1.7 GHz 3003 pts 3.0 MHz/ 17364z || [ 178 GHa 003 pis EXTT) TR

1.700 GHz

1709 GHz
1710 GHz

1.709 GHz 1.000 MHz 1.70897 GHz -24.75 dBm
1.710 GHz 200,000 kHz 1.70954 GHz -29.45 dBm
1.730 GHz 100.000 kHz 1.72162 GHz 1.14 dBm

-11.75dB
-16.45 dB
-28.86 dB

2 Result Summa;

10:57:39 AM 10/23/2023

& Tasra

11:02:30 AM  10/23/2023

1.760 GHz 1.780 GHz 100.000 kHz 1.77170 GHz 201 dBm -21.99d8
1.780 GHz 1781 GHz 200.000 kiz 1.78009 GHz -37.18 dBm -24.18dB
1.781 GHz 1.790 GHz 1.000 MHz 1.78211 GHz -30.79 dBm -17.79.d8

Ready pninanini| C

FR1 n66 / 20MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2,60 48

Mode Sweep saL RefLevel 30,00 dim  OMset 2,80 dB Mode Sweep saL
Count 100/100 Count 100/100
|1 Spurious emissions . |I
Limit Check Phss 00;
Line _SPURJOUS_LINE_ABS o2 P LINE_A85_od2
20
10 10 dBm
0 - — . . L e S B e M e S
.“ | |
\
| | |
! | I
' | ]
| l
e | : 50 dBrm oo T
Pt \ | \ R
W \ Mg,
a0 oy A me]
0 60 B
17GH 303 pts 3.0 MHz/ 1736H: || (176 aH 3003 pts 3.0 WHa/ T

1.700 GHx 1.709 GHz 1.000 MHz 1.708 76 GHz -26.19 dBm
1709 GHz 1710 GHz 200,000 kHz 1.709 36 GHz -31.68 dBm
1.710 GHz 1.730 GHz 100.000 kHz 1.72599 GHz 1.09 dBm

-13.19dB
-18.68 dB

-28.91 dB

2 Result Summa;

10:56:25 AM  10/23/2023

11:02:05 AM  10/23/2023

1.760 GHz 1.780 GHz 100.000 kHz 1.76810 GHz 1.07 dBm -28.93 dB

1.780 GHz 1.781 GHz 200,000 kHz 1.78034 GHz -34.15 dBm -21.15dB

1.781 GHz 1.790 GHz 1.000 MHz 1.78112 GHz -28.42 dBm -15.42 dB
Reead junasaini) £ i

TEL : 886

-3-327-3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n66 / 20MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

10:58:45 AM  10/23/2023

11:00:86 AM  10/23/2023

Ref Level 3000 dBm  Offset 260 48 Mode Sweep saL Ref Level 3000 dBm  Offset 2,808 Mode Sweep saL
Count 100/100 Count 100/100
Limit Chec¥ PRsS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS. phss HOUS_LINE_ABS_0g2
20 0
10 10 dBm
a — —_— e ORBRS ot e e e e —
/ [ i | f Y
| ! \
1 E
’ = | | |
SPURIOUS_LINE_ABS 002
20 | |1 i
i
d | i
30 T B0 dBrr i !
R——— e i T W«u%
40 A
£ 60 dBr
1.7 GHz 3003 ps 3.0 MHz/ 175G || [ 176 GHa 003 pis EXLCr CHTT
2 Result Summa
1.700GHe 1-709GHe 1,000 MHe 170895 Griz ~27.56 dBm 1155 B 1.760 GHz 1.780 Ghz 100.000 kHz 1.761 25 GHz 0.12 dBm -29.88d8
1.709GHz 1710 GHz 200,000 kitz 1.70952 GHz -32.83 dBm -19.83 dB 1780 CHiz 1781 CHz 200,000 ke 178032 GHa 36,18 dBm e
1710 Gl 1.730 GhHz 100000 kiz 1.72641 GHz 0.14 dBm -29.86 dB v e ran e i 178109 GHa 3015 dBm s
Ready [ Mt Ready jiinanainil &l

FR1 n66 / 20MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2,60 48

Limit Chesi

Line _SPUR|OUS_UINE_485_od2

6L
Count 100/100

Mode Sweep

|1 seuricus émissiors |

RefLevel 30.00dBm  Offset 2,80 dB

[T
LINE_ABS_0q2

Mode Sweep

6L

Count 100/100

20

10

0

10:59:06 AM  10/23/2023

11:00:36 AM  10/23/2023

i i foen \
|
.‘ - ,Emﬂ!m L T
) \ { \ e
Iyl . | \ s e
-60 60 dBr
1.7 GHz 3003 pts 3.0 MHz/ 1.73 GHz 1.76 GHz 3003 pts 3.0 MHz/ 1.79 GHz
2 Result Summa
1.700 Gt 1709 GHa 1.000 MH:z 1.70897 GHz -28.75 dBm -15.75 dB 1.760 GHz 1.780 GHz 100.000 kHz 1.765 76 GHz -0.64 dBm -30.64 dB
1.709 Gz 1710 GHz 200,000 kHz 170918 GHz -33.93 dBm -20.93dB 1.780 GHz 1.781 GHz 200000 kiHz 1.78002 GHz -37.72 dBm -24.72dB
1.710GHz 1.730 GHz 100,000 khHz 1.72535 GHz -0.63 dBm -30.63 dB 1781 GHx 1790 Gz 1,000 Mis 178108 GHz 31,72 dBm 18.72dB
Ready (m & Readly rnnnnnnil 2 202318

TEL : 886-3-327-3456

FAX . 886

-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n66 / 20MHz / D

FT-s-OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2,60 48

Mode Sweep saL RefLevel 30.00dBm  Offset 28048 Mode Sweep seL
Count 100/100 Count 100/100
1 purous s
Limit Chec¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_LINE_ABS_062 URIOUS_LINE_ABS_0d2
0 0
10 10 dBm
0 1
T S e R B e N e
° f I T i
SPURIOUS_LINE_ABS. 002 | |
-20 B T B
| i |
30 30 dBr |
T I — I \ I
i —|I T il a——
N
£ 60 dBr
1.7 GHz 3003 pts 3.0 MHz/ 1.73GHz || 1,76 GHz 3003 pis 3.0 MHa/ 1.79 GHz

1.700 GHx 1.709 GHz 1.000 MHz 1.708 90 GHz -33.16 dBm -20.16 dB
1.709 GHz 1.710 GHz 200,000 kHz 1.71000 GHz -37.91 dBm -24.91 dB
1710 GHz 1.730 GHz 100,000 kHz 1.72214 GHz -2.47 dBm

-32.47 dB

neody N R

10:59:31 AM  10/23/2023

2 Result Summa;

1.760 GHz 1.780 GHz 100.000 kHz 1.76483 GHz -2.59 dBm -3259d8

1.780 GHz 1.781 GHz 200.000 kiz 1.78037 GHz -43.00 dBm -30.00 df

1.781 GHz 1.790 GHz 1.000 MHz 1.78274 GHz -35.07 dBm 22.07 dB
Ready pninanini| s

11:00:07 AM  10/23/2023

FR1 n66 / 20MHz / CP

OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm Offset 2.80 d8.

Mode Sweep saL RefLevel 30,00 dim  OMset 2,80 dB Mode Sweep saL
Count 100/100 Count 100/100
IERE
Limit Cheek PRss SPUIRIOUS UUNE" ABS_002
Line _SPURJGUS_LINE_ABS 02 Phss SPURJOUS_LINE_ABS_od2
o 0
10 10 dBm
] - = . .
FRNNN PSRN NP SPSr Sy e S P — FISOS B
i
i B
U Ao deen | "“M }
R *‘M
& 60 dbm:
1.7 GHe 3003 pts 0 MHz/ 1736 || (178 6Hz 3003 prs SRR 75 G

2 Result Summay

1.700 GHx 1.709 GHz 1.000 MHz 1.70897 GHz -25.77 dBm -12.77 dB
1.709 GHz 1710 GHz 200,000 kHz 1.70895 GHz -31.67 dBm -18.67 dB
1.710 GHz 1.730 GHz 100.000 kHz 1.72547 GHz -1.08 dBm -31.08 dB

10:56:05 AM  10/23/2023

2 Result Summa;

1.760 GHz 1.780 GHz 100,000 kHz 1.76512 GHz -1.12 dBm -31.12d8

1.780 GHz 1.781 GHz 200,000 kHz 1.78000 GHz -31.26 dBm -18.26 dB

1.781 GHz 1.790 GHz 1.000 MHz 1.78131 GHz -26.29 dBm -13.29dB
Resdy "

11:01:24 AN 10/23/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n66 / 40MHz / DFT-s-OFDM / P1/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.60 4B Mode Sweep

6L

Count 100/100

s6L
Count 100/100

1 Spurious Emissions

RefLevel 3000 dBm  Offset 2,80 dB Made Sweep

Limit Chec¥ pss SPURIOUS_UINE: ABS.
Line _SPURJOUS_LINE_ABS_od2 phss SPURIOUS_LINE_ABS_02 Phss
0 0
10 10 dBm
o ~ ~ ry 0 dBox - YRy A,
R e Il Il B " T O e ol B e e )
10 milE |
SPURIOUS UNE ABS 102 [ I \ |
-20 B T 1T B
s | | J| ) S
30 7 1| [ /30 dpr Y t
I
40
£ 60 dBiny
1.7 GHz 3003 pts. 0 MHz/ 1.75 GHz 1.74 GHz 3003 pts. 5.0 MHz/ 1.79 GHz

1.700 GHz 1.709 GHz 1.000 MHz 1.704 26 GHz -23.72 dBm -10.72 dB
1.709 GHz 1.710 GHz 500.000 kHz 1.70911 GHz -27.77 dBm -14.77 dB
1.710 GHz 1.750 GHz 100.000 kHz 1.72353 GHz -1.29 dBm -31.29 dB

10:51:38 AM  10/23/2023

2 Result Summa;

1.740 GHz 1.780 GHz 100.000 kHz 1.75524 GHz -1.32dBm 313248
1.780 GHz 1781 GHz 500.000 kiz 1.78001 GHz -25.15 dBm 121548
1.781 GHz 1.790 GHz 1.000 MHz 1.78171 GHz -24.26 dBm -11.26dB

Ready

10:56:17 AM  10/23/2023

FR1 n66 / 40MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2,60 48

Reflevel 30,00 dBm Ofset 2,80 dB Mode Sweep sat

Mode Sweep saL
Count 100/100 Count 100/100
i Spurous Emisipns |
Limit Chec¥ PRss SPURIOUS LINE: ABS_002
Line _SPURJOUS_UINE_ABS_od2 Phss SPURJOUS-LINE_A8S_o2
0 20
10 10 dBm
o 0 dBr T
IV FEOT S VYPTS STee RS i SO PSP [P O U P S USSP S
I“'“rf"“" R e 1 r- L J 1
10 itk I
SRS TRE A 6| | | \ |
-20 dBm 1+ B
g [ 11 19 1™ s s
- | ]
7 J '
-40
0 60 dBm
1.7 GHz 3003 pts .0 MHz/ 1.75 GHz 1.74 GHz 3003 pis 5.0 MHz/ 1.79 GHa

1.700 GHe 1.708 GHz 1.000 MHz 1.70890 GHz 23.47 dBm -10.47 dB
1.709 GHz 1.710 GHe 500,000 kHz 1.70993 GHz 25.40 dBm -12.40 dB
1.710 GHz 1.750 GHz 100.000 kHz 1.72816 GHz 1.97 dBm -31.97 dB

10:52:28 AM  10/23/2023

2 Result Summa;

1740 GHz 1.780 GHz 100.000 kfz 1.759.80 GHz -1.69 dBm 3169 d8

1.780 GHz 1.781 GHz 500,000 kHz 1.78002 GHz -25.82 dBm -12.82 dB

1.781 GHz 1.790 GHz. 1.000 MHz 1.78159 GHz -24.13 dBm -11.13 48
ety 5

10:55:58 AM  10/23/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n66 / 40MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 260 48 Mode Sweep saL RefLevel 3000 dim  Offset 2,80 dB Mode Sweep seL
Count 100/100 Count 100/100
Limit Chec¥ PRsS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS. 2 P HOUS_LINE_ABS_0g2
20 0
10 10 dBm
o 0 dBnr
O i oot A B B it - ar Attt s Mo o st AP0
10 T E {
SPURIOUS (N 5 502 | I
-20 dBm B
T | | I e
1 | |30 68m . I
U | |
40
& 60 dBr
1.7 Gz 303 pts © MHz/ 175 6H || (174 G 3003 pts 5.0 MHa/ T

2 Result Summa;

1.700 GHr 1709 GHz 1.000 MHz 1.70895 GHz -5.53 dém -1263cB 1.740 GHz 1.780 GHz 100.000 khHz 1.76144 GHz -2.85dBm -32.85d8
709G Y 1.70976 GH -27.57 By -14.57 dB p E
710G 1750 00000k 17258 Gz 25 o 3285 cb Vi Vi e oo 17515 ot 23 dom B
Reacy N =" | = 2
10:52:51 AM 10/23/2023 10:55:10 AM  10/23/2023
FR1 n66 / 40MHz / DFT-s-OFDM / 64QAM
Lowest Band Edge / Full RB Highest Band Edge / Full RB
= =
Ref Level 30,00 dBm  Offset 280 dB Mede Sweep S5GL Ref Level 30.00dBm  Offset 2,80 dB Maode Sweep SGL
R Count 100/100
1
W o
Line _SPURJOUS_LINE_ABS 02 phss LINE_ABS 02 i
20
10 10 dBm
]
. S PV N AN S NPT RSN PR A
10 f I
SPURIOUS_LIN | |
20 dBm -
-0 = it | T \linnnm . T
I HiIN \
40
0 60 B
1.7 Gz 303 pts © MHz/ 175 6H || (174 G 3003 pts 5.0 MHa/ T

1.708 96 GHz
1.708 55 GHz
1.729 60 GHz

1.709 GHz
1710 GHz
1.750 GHz

1.000 MHz
500,000 kHz
100,000 kHz

1709 GHz
1.710 GHz

10:53:30 AM  10/23/2023

2 Result Summa;

1740 GHz 1.780 Gz 100.000 ki 1.75804 GHz -3.10 dBm 331048

1.780 GHz 1.781 GHz 500,000 kHz 1.78002 GHz -28.59 dBm -15.59 dB

1.781 GHz 1.790 GHz 1.000 MHz 1.78112 GHz -26.68 dBm -13.68 dB
ey S LD

10:54:47 A 10/23/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n66 / 40MHz / DFT-s-OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.60 4B Mode Sweep

6L
Count 100/100

Mode Sweep s

Count 100/100

RefLevel 3000 dBm  Offset 2,80 dB

3 Spurioss misiens

Limit Chec PRSS SPURIOUS _UINE: ABS_00;

Line _SPURJGUS_LINE_ABS_od2 URJOUS_LINE_ABS _od2
b zu
10 10 dBm
o 0 dBr

S [ i . VNP S N B

0 i N o . —
SPURIOUS_ LN ABS. 002 Jl \l ‘ \
-20dBm: B |
0 ' o | | S —
e il \
40
& 60 B
17GH 3003 pts 0 Mha/ 175 Ghs || {17060z 003 g 5.0 Wi/ 79 G

2 Result Summa;

1.700 GHz 1709 GHz 1.000 MHz 1.7 - 1.740 GHz 1.780 GHz 100.000 kHz 1.757 88 GHz -5.03 dBm -35.03d8
1,709 GHz 1710 GHz 500,000 kitz 1.70902 GHz -32.44 dBm 1780 GHz 1781 GHz 500,000 kHz 1.78073 GHz -32.10 dBm -19.10dB
1.710 Gl 1.750 Ghz 100,000 khz 172357 GHz -5.00 dBra 1.781 GHz 1.750 Gz 1.000 MHz 1.78910 GHz -29.85 dBm -16.86 dB

R Ready pninanini| C

10:53:57 AM 10/23/2023 10:54:26 AM  10/23/2023
FR1 n66 / 40MHz / CP OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge
oo - [ = [ |
Ref Level 30,00 dBm  Offset 28048 sa Reflevel 30.00dim  Ofiset 280D Moade Sweep sl

Mode Sweep

Count 100/100 Count 100/100
3 purous o
Uit Cheed Phss SPURIOUS UNE: ABS_002
Line _SPURJOUS_LINE_ABS_ag2 PSS SPURJOUS_LINE_ABS_od2 s
0 0
10 10 dbn
0 0dBm
. AT EAEE NS S R PUI RR § PN | | PSS ARV R e L PR 3
Hl [ e |
t JJDHI!m N i TR
40
0 60 B
1.7 GHe 3003 pts 0 MHz/ 17564z || [ 174 GHe 3003 prs TR 756

2 Result Summay

1.700 GHz 1.709 GHz
1709 GHz 1710 GHz
1.710 GHz 1.750 GHz

1.000 MHz
500,000 kHz
100,000 kHz

1.70862 GHz
1.70992 GHz
1.72848 GHz

-26.14 dBm
-28.28 dBm
-3.70 dBm

-13.14 dB

-15.28

dB
-33.70 dB

2 Result Summa;

10:52:04 AM  10/23/2023

1740 GHz 1.780 GHz 100.000 kHz 1.75896 GHz 3.9 dBm 33.79d8

1.780 GHz 1.781 GHz 500,000 kHz 1.78048 GHz -28.83 dBm -15.83 dB

1.781 GHz 1.790 GHz. 1.000 MHz 1.78108 GHz -26.57 dBm -13.57 dB
fety -

10:55:34 AM  10/23/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

e%FCC RADIO TEST REPORT

Report No. : FG370621-01C

Conducted Spurious Emission

FR1 n66 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

06:21:46 P4 10/20/2023

Ref Level 30.00dBm  Offset 250 dB Mode Auio Sweep s6L RefLevel 30.00dBm  Offsct 280 B Mode Auio Sweep s6L
Count 100/100 Count 100/100
3 Line _SPUR|OUS_LINE_aBS_og2
20 d
10 diir 0 4B
o o
10 dBm 10 dBer
SPURIOUS_LINE |ABS 002 SPURIOUS_UINE | ABS 002
20 dBa 20 dBew
20 -30
-40 dBm 40 dBew
- S il pr— . e P
&0 &0
30.0 MHz 49005 pts 3GHz/ 18.0 GHz | | [ 30.0 Mz 33008 pts 8GHz/ 18.0 GHz
2 Result Summar 2 Result Summar
30.000 Mz 1.000 GHz 1.000 Mz 35.21245 MHz -46.82 dBm 33182 dl 30.000 MHz 1.000 GHz 1.000 MHz 30.84854 MHz -47.28 dBm -34.28 dB
1.000 GHz 1.700 GHz 1,000 MHz 1.69974 GHz -47.67 dBm -34.67 dB 1.000 GHz 1.700 GHz 1.000 MHz 1.67699 GHz -48.19 dBm -35.19.dB
1.790 GHe 3000 GHe 1,000 MHz 2.99138 GHz -47.57 dBm 3457 dB 1790 GHz 3.000 GHz 1.000 MHz 214459 GHz -45.59 dBm -32.59 dB
3.000 GHz 9,000 GHz 1.000 Mz 7.48750 GHz -43.13 dBm 301348 3.000 GHz 9.000 GHz 1.000 MHz 7.49510 GHz -42.94 dBm -29.94 dB
9.000 GHz 13.000 GHz 1,000 MHz 9.91291 GHz -46.95 dBm -33.95 dB 9.000 GHz 13.000 GHz 1.000 MHz 9.87091 GHz -47.04 dBm -34.04 dB
13,000 GHe 18000 GHe 1,000 MHz 16.50533 GHz -47.07 dBm -34.07 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.41367 GHz -47.20 dBm -34.20 dB
Ready &5 T Ready e
06:19:55 P 10/20/2023 06:20:56 B 10/20/2023
Ref Level 30.00dBm  Offset 250 dB Mode Auto Sweep 56
Count 100/100
1 Spurious Emissions
Limit
Line _SPUR|OUS_LINE_ABS_0d2
10 diir
o
10 dBm
SPURIOUS_LINE |ABS 002
20 dBa
20
40 dBm
R W
-
60
30.0 MHz 49005 pts 3GHz/ 18.0GHz
2 Result Summar
30,000 MHz 1,000 GHz 1,000 MHz 32.78805 MHz -46.69 dBm 33.69 dB
1.000 GHz 1.700 GHz 1,000 MHz 1.67174 GHz -48.02 dBm -35.02 dB
1.790 GHe 3000 GHe 1,000 MHz 217756 GHz -42.44 dBm -29.44 B
3,000 GHz 5,000 GHz 1.000 MHz 7.47230 GHz -43.00 dBm -30.00 dB
9.000 GHz 13.000 GHz 1,000 MHz 9.88211 GHz -46.92 dBm -33.92 dB
13,000 GHe 18000 GHe 1,000 MHz 16.51492 GHz -47.22 dBm -34.22dB
Ready B

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. :

FG370621-01C

Frequency Stability
Test Conditions FR1 n66 (BPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0088
40 Normal Voltage 0.0154
30 Normal Voltage 0.0079
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0123
PASS
-10 Normal Voltage 0.0153
-20 Normal Voltage 0.0117
-30 Normal Voltage 0.0055
20 Maximum Voltage 0.0153
20 Normal Voltage 0.0000
20 Battery End Point 0.0153
Note:
1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.4 V. ; Maximum Voltage = 4.2 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A5-34 of 34

FAX . 886-3-328-4978



seamancas. FCC RADIO TEST REPORT

Report No

. FG370621-01C

FR1n71

Peak-to-Average Ratio

Mode FR1 n71/20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.78 4.46 5.50 6.02 PASS
Mode FR1 n71/20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.44 PASS
TEL : 886-3-327-3456 Page Number : A6-1 of 29

FAX . 886-3-328-4978




seamancas. FCC RADIO TEST REPORT Report No. : FG370621-01C

FR1 n71/20MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

QPSK

Ref Level 30,00 dBn ffset

2.10dB ® AnBW 30 MHz Ref Level 3000 aBm  Offset 21048 = AnBW 20 MHz
- are 008 Meos Time 65 ms Atk 505 Meos Time 65 ms
1 CCDF =3
1E-
I .
) 5
¢ 4
1 1E B
L 1
1 ]
TEQ4 | 104 !
|
ik
| \
(CF 680.5 Wz Mean Pwr + 20,00 d8 | | (GF680.5 iz Mean Pwr + 20,0048
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000
-_zzu dBm 26.24 dBm —lm d8 1,88 4B 34048 378D - 35 4B = 21.70 dBm 26.41dBm 4.71d8 23048 40448 446.d8 462 d8
[ i son1 Mesios. NN o DL
02:09:30 M 11/38/2023 02:08:57 B4 11/14/2023

64QAM

RefLevel 3000 B Offset 21045 = AnBW 20 MiHz

RefLevel J0000Bm Offset 21048 = AnBW 20 Mz
- A 300 Meos Time 65 ms - 3008 Meas Time 65 ms
1 CDF 152 view |1 ccoF 155 View
= =
1E-
1
1 1E i3
i i
! |
1
| |
1604 1604
1 i
Y
t
\
| |
3
| ‘
(G 6805 hiie ean Pwr + 20,00 d8 ||| GF 6805 Wiz Miean Pwr 30,0008
2 Result Surmmi Samples: 130000 2 Result Summs Samples: 130000
-_msﬂ dBm 2637 dBm —S,H a8 254 4B 48808 55000 _s 708 =—zo.|nuam 26.44 dBm 6.26 dB 3.0 db 5.4 38 60 db 62248
e mmmn & =] L L i
02:10:27 M 11/18/2023 02:10:38 M 11/14/2023

RefLevel 3000 B Offset 21045 = AnBW 20 MiHz
- A 3008 MessTime 6.5 ms.
1 CCDF

1E04-
|CF 680.5 MHz_ Mean Pwr + 20.00 dB
2 Result Summ Samples: 130000
- 18.23 dBm 26.20 dBm 7.96 dB 2.54 4B 5.1048 6.44 4B 73048
02:11:05 MM 11/14/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG370621-01C

26dB Bandwidth

Mode FR1n71: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.95 9.49 14.33 18.78
Mode FR1n71: 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 5.01 5.06 9.91 9.91 15.05 15.05 19.90 19.94
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.97 4.97 9.91 9.97 15.11 15.05 19.90 19.90
TEL : 886-3-327-3456 Page Number - A6-3 of 29

FAX . 886-3-328-4978




seamran a5 FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n71/5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn  Offset 21048 = REW 100kHz

3008 SWT 101 ms ® VBW 300kt Mode Auto Sweep

02:05:22 PM 11/14/2023

0 £
J
o f
b
(CF £80.5 MHz. 1001 prs 0 MHz/ Span 10.0 MHz
2 Marker Table
M 1 682178 MHz 1638 dBm ndB 260 dif
m 1 ET8.012 MHz 9.26 dBm nd8 down BW 4.95 MHz
i 1 682,958 MHz 5.73 d8m QFactor 1380
i ey

FR1 n71/5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

RefLevel 30,00 dBn  Offset 21048 = REW 100kHz

ultiView Spactrum
RefLevel 30,00 dBn  Offset 21048 = REW 100kHz

02:55:20 PM 11/14/2023

02:54:53 PM 11/18/2023

- Art 3008 SWT_1.01ms & VBW 300 kHz _ Mode Auto Sweep. - Art 3008 SWT_1.01ms & VBW 300 kHz _ Mode Auto Sweep
Wil 1252 e
sa254800 s 004000 s
E E
. - o | - . e e e,
0. f 0. -
r f
I /
r i v b
RN - L N o "\
a0 s e 1001 pes o/ Spar 10.0 M || [ 880 5 ke 001 prs o Span 10.0 Mz
2 parcer Table 2 parcer Table
i I 682,548 MHz 1252 dBm nde 26048 i I 580.04 MHz 1276 dBm 5 2604
n 1 677371 Mz 13.71 dbm 8 down W 500 Mz n 1 677371 Mz 1256 dbm o BV 505 Mz
n 1 682.978 MHz 1329 dBm Q Factor 1364 ] 1 683.027 MHz -12.75 dbm Q Factor 1345
w0 [y e

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 21048 = REW 100kHz

ultiView Spactrum
RefLevel 30,00 dBn  Offset 21048 = REW 100kHz

02:53:42 PM 11/14/2023

02:53:18 PM 11/14/2023

-an X0 SWT 101 ms @ VEW 300k Mode Auto Sweep -an 305 SWT 101 ms @ VEW 300k Mode Auto Sweep
1 Frequency Swaep 1 Frequency Swaep
Wit 1305 g
sa250800 Wi
0 0
0 2 - A 0
7 o AR A
o - o -
; f
F i
7
PR L . /
PPNV e v e NETETTR A7 ¥ i
o NS || N —
Gasns i 001 prs ST Span 10.0 Mz || (G880 3 Wie 001 prs o Span 10.0 Mz
2 Marker Table 2 Marker Table
Wi i 682 608 MHz 13.05 dBm nde 2608 Wi i #79.151 MHz 9.44 dBm ndd 2608
n 1 678032 Mz 13.25 dbm B down W 496 MHz n 1 677.393 Mz 1656 dbm e down BW 497 MHz
o ' 82598 Mz 3301 dbm QFactor 15 o ' 82568 Mz 1772 dBm @ Factor 1365
7 wm o

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamran a5 FCC RADIO TEST REPORT

Report No. : FG370621-01C

FR1 n71/10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn  Offset 21048 = REW 100kHz
3008 SWT 101 ms ® VBW 300kt Mode Auto Sweep

- v B A
e \ =
- e
by
[EET 001 prx [T Span 20.0 Wiz
2 Marker Table
W 1 683.077 MHz 14552 dBm ndb
m 1 675,505 MHz 11.17 dbm "l down BW
n 1 B85.035 MHz 1172 dbim QFador
e

02:07:09 PM 11/14/2023

FR1 n71/10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 21048 = REW 100kHz

ultiView Spactrum
RefLevel 30,00 dBn  Offset 21048 = REW 100kHz

- At 3008 SWT 101 ms ® VBW 300kHz Mode Auto Sweep - At 3005 SWT 101 ms ® VBW 300kHz Mode Auto Sweep
1 Frequency Sweep -
Wi
»
w 1 S TR SN (Y P 10 e = P e Ny
o - L o |
| | |
| | i
J ¥ | Y
~ R S o !
; I fL it W "L A L |
ki A - Vot
[EET 001 prx [T Span 20.0 Wiz || |GF 8805 Wik 001 prs ] Span 20.0 Wiz
2 Marker Table 2 Marker Table
W 1 681.679 MHz 10.18 dBm ndb 2604 W 1 678.742 MHz 10.27 dBm s 260 di
n 1 675545 MHz 15.32 dbm ndB down BW 991 MHz n 1 675545 MHz 15.02 dbm B don B 991 MHz
¢} 1 685455 MHz -15.71 dBm Q Factor (23] ¢} 1 685455 MHz -16.55 dBm Q Factor 685
e [ R [T R

02:50:56 PM 11/14/2023

02:51:22 PM 11/14/2023

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 dBn  Offset 21048 = REW 100kHz

ultiView Spactrum
RefLevel 30,00 dBn  Offset 21048 = REW 100kHz

- Are 3008 SWT 1.01ms = VBW 300kHz Mode Auto Sweep - an 3000 SWT 101 ms & VB 300kHz Mode Auto Sweep
1 Fraquancy Sweep 1 Fraquancy Sweep
1o POV, WSV T S Y N PEegrmpr Y 0
o | L o T
I | |
o L [
[ J
! W 1 \
e i, |
o . 1]
o P [ Jq(_ln T
7 8805 Wz 001 prs O W/ Span 20.0 MHz || [CF 580.5 Wbz 001 ps M/ Span 20.0 MHz
2 Marker Table 2 Marker Table |
M 1 678.862 MHz 9.72 dBm ndB 260 d8 M 1 681.819 MHz 6,64 dBm ndd 26048
n 1 675505 MHz 15.43 dbm ndB down BW 991 MHz n 1 675525 MHz 1927 dbm lB dovn BW 9.97 MHz
n 1 B85.415 MHz 1591 dbim QFador 685 n 1 585,455 MHz 19,01 déim @ Factor 684
[ [ LT Rk [ LT 4

02:51:53 PM 11/14/2023

02:52:22 PM 11/14/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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